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This report is invalid without the approver’s signatures and special seal of inspection.
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The applicant shall contact our company within 10 daysafter getting the results, if the applicant has any

questions about the results. Overdue application will be dismissed.
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The applicant should undertake the responsibility for the provided samples’ representativeness and

document authenticity. Otherwise, our company has not relevant responsibilities.
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This report is only responsible for the provided sample. The test results only represent the evaluation of
the tested sample. Our company will not be responsible for any economical or legal liability generated

from direct or indirect usage of the test report.
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Only if the applicant makes particular statement and pays the management fee of the test samples, will the

rest testing samples not be kept after expiration date the standard provisions regulated.
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Any unauthorized fully or partially copy of this report, alteration and any other falsifications shall be

invalid.
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Our company assures objectivity and impartiality of the test, and fulfills the obligation of confidentiality

for applicant’s commercial information, and technique document.
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;Etffg mg/m’ 0.75 0.52 0. 63 1.01 0.73 5
. Hepr o kg/h | 7.90%x 107 | 5.52X 107 | 6.86X 10 0.010 7. 74% 10 1.1
L -

ﬂfg’%% g/ 1.36 1.19 0. 29 0. 84 0.92 10

ﬂ?ﬁﬁfz kg/h 0.014 0.013 3.16X10° | 8.69X10° | 9.75X10° | 0.18

MHIE &R AR m’ 0.2827 /
S EEIRE S 12 12 13 13 13 /
M
SR BERIE m/s 11.3 11.4 11.7 11.1 11.4 /

WFERE | No'/h 10531 10623 10892 10340 10597 £
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Suzhou Taikun Testing Technology Co., Ltd.
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